samranis. FCC RF Test Report Report No. : FG460508H

Software Version: 23.06.1602

FR1 N41(Ant 3)

Transmitter Conducted Output Power And EIRP, (Gt - Lc)=0.05dB

NR SCS Bandwidth Conducted EIRP EIRP
Band (kHz) (MHz) Power(dBm) (dBm) (W)

Freq

Arfcn (MHz)

Modulation RB

DFT-s-
a1 30 100 509202  2546.01 OFDMPI/2 135@67 23.01 23.06 0.2023
BPSK
DFT-s-
a1 30 100 509202  2546.01 OFDM PI/2 1@1 22.42 22.47 0.1766
BPSK
DFT-s-
a1 30 100 509202 254601 OFDMPI2 1@271 22.44 22.49 0.1774
BPSK
DFT-s-
a1 30 100 509202  2546.01 OFDM 135@67 22.71 22.76 0.1888
QPSK
DFT-s-
a1 30 100 509202  2546.01 OFDM 1@1 2252 2257 0.1807
QPSK
DFT-s-
a1 30 100 509202  2546.01 OFDM 1@271 2251 22.56 0.1803
QPSK
DFT-s-
a1 30 100 509202 254601 OFDM 16  135@67 21.65 21.7 0.1479
QAM
DFT-s-
a1 30 100 509202  2546.01  OFDM 16 1@1 21.6 21.65 0.1462
QAM
DFT-s-
a1 30 100 509202 254601 OFDM16  1@271 21.59 21.64 0.1459
QAM
DFT-s-
a1 30 100 509202 254601 OFDM 64  135@67 20.08 20.13 0.1030
QAM
DFT-s-
a1 30 100 509202  2546.01  OFDM 64 1@1 19.86 19.91 0.0979
QAM
DFT-s-
a1 30 100 509202 254601 OFDM64  1@271 19.85 19.9 0.0977
QAM
DFT-s-
a1 30 100 509202  2546.01 OFDM 256  135@67 18.1 18.15 0.0653
QAM
DFT-s-
a1 30 100 509202  2546.01 OFDM 256 1@1 17.71 17.76 0.0597
QAM
DFT-s-
a1 30 100 509202  2546.01 OFDM 256  1@271 17.81 17.86 0.0611
QAM
a1 30 100 509202  2546.01 C%‘SSFEM 137@68 21.09 21.14 0.1300
a1 30 100 509202  2546.01 C%‘SSFEM 1@1 20.97 21.02 0.1265
a1 30 100 509202  2546.01 C%‘SSFEM 1@271 20.95 21 0.1259
DFT-s-
a1 30 100 518598  2592.99 OFDMPI/2  135@67 22.43 22.48 0.1770
BPSK

Sporton International Inc. (Kunshan) Page Number 1 A5-1 0of 42
TEL : +86-512-57900158
FCC ID : UZ7TEM45B2



samranis. FCC RF Test Report Report No. : FG460508H

DFT-s-
41 30 100 518598  2592.99  OFDM PI/2 1@1 2257 22.62 0.1828
BPSK
DFT-s-

41 30 100 518598  2592.99 OFDMPI2 1@271 22.6 22.65 0.1841
BPSK
DFT-s-

41 30 100 518598  2592.99 OFDM 135@67 22.48 22.53 0.1791
QPSK
DFT-s-

41 30 100 518598  2592.99 OFDM 1@1 22.65 22.7 0.1862
QPSK
DFT-s-

41 30 100 518598  2592.99 OFDM 1@271 22.64 22.69 0.1858
QPSK
DFT-s-

41 30 100 518598  2592.99 OFDM 16  135@67 21.49 21.54 0.1426
QAM
DFT-s-

41 30 100 518598  2592.99  OFDM 16 1@1 21.74 21.79 0.1510
QAM
DFT-s-

41 30 100 518598  2592.99 OFDM 16  1@271 21.71 21.76 0.1500
QAM
DFT-s-
a1 30 100 518598  2592.99 OFDM64  135@67 19.98 20.03 0.1007
QAM
DFT-s-
a1 30 100 518598  2592.99  OFDM 64 1@1 19.93 19.98 0.0995
QAM
DFT-s-
a1 30 100 518598  2592.99 OFDM64  1@271 20.03 20.08 0.1019
QAM
DFT-s-
a1 30 100 518598  2592.99 OFDM 256  135@67 17.98 18.03 0.0635
QAM
DFT-s-
a1 30 100 518598  2592.99  OFDM 256 1@1 17.84 17.89 0.0615
QAM
DFT-s-
a1 30 100 518598  2592.99 OFDM 256  1@271 17.97 18.02 0.0634
QAM
CP-OFDM
QPSK
CP-OFDM
QPSK
CP-OFDM
QPSK
DFT-s-
41 30 100 528000 2640 OFDM PI2  135@67 22.42 22.47 0.1766
BPSK
DFT-s-
a1 30 100 528000 2640 OFDM PI/2 1@1 22.15 222 0.1660
BPSK
DFT-s-
a1 30 100 528000 2640 OFDMPI2  1@271 22.71 22.76 0.1888
BPSK
DFT-s-
a1 30 100 528000 2640 OFDM 135@67 22.46 22.51 0.1782
QPSK
DFT-s-
a1 30 100 528000 2640 OFDM 1@1 22.21 22.26 0.1683
QPSK
DFT-s-
a1 30 100 528000 2640 OFDM 1@271 22.74 22.79 0.1901
QPSK

41 30 100 518598 2592.99 137@68 20.94 20.99 0.1256

41 30 100 518598 2592.99 l1@1 21 21.05 0.1274

41 30 100 518598 2592.99 1@271 21.12 21.17 0.1309
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DFTs
41 30 100 528000 2640  OFDM 16  135@67 21.47 2152 0.1419
QAM
DFT-s-

41 30 100 528000 2640  OFDM16  1@1 21.33 2138 0.1374
QAM
DFT-s-

41 30 100 528000 2640  OFDM16  1@271 21.83 21.88  0.1542
QAM
DFT-s-

41 30 100 528000 2640  OFDM 64  135@67 19.93 1998 0.0995
QAM
DFT-s-

41 30 100 528000 2640  OFDM64  1@1 19.59 19.64  0.0920
QAM
DFT-s-

41 30 100 528000 2640  OFDM64  1@271 20.14 2019 01045
QAM
DFT-s-

41 30 100 528000 2640  OFDM 256  135@67 17.94 1799  0.0630
QAM
DFT-s-

41 30 100 528000 2640  OFDM256  1@1 17.54 1759  0.0574
QAM
DFT-s-

41 30 100 528000 2640  OFDM 256  1@271 18.1 1815  0.0653
QAM
41 30 100 528000 2640 C%‘SSFEM 137@68 20.92 2097  0.1250
41 30 100 528000 2640 C%‘SSFEM 1@1 20.69 2074 0.1186
41 30 100 528000 2640 CF(SSSFEM 1@271 21.14 2119 01315
DFT-s-

41 30 20 501204 250602 OFDMPI2  1@1 22.65 227 0.1862
BPSK
DFT-s-

41 30 20 501204 250602  OFDM 1@1 22.69 2274 0.1879
QPSK
DFT-s-

41 30 20 501204 250602 OFDM16  1@1 21.77 21.82 01521
QAM
DFT-s-

41 30 20 518598 259299 OFDMPI2  1@1 22.61 2266  0.1845
BPSK
DFT-s-

41 30 20 518598 259299  OFDM 1@1 22.7 2275  0.1884
QPSK
DFT-s-

41 30 20 518598 259299 OFDM16  1@1 21.77 21.82 01521
QAM
DFT-s-

41 30 20 535098  2679.99 OFDMPI2  1@1 2258 2263 01832
BPSK

41 30 20 535998 2679.99 OFDM l@1 22.67 22.72 0.1871

41 30 20 535998 2679.99 OFDM 16 l@1 21.76 21.81 0.1517

DFT-s-

a1 30 30 502200 2511 OFDM PI/2 1@1 22.66 22.71 0.1866
BPSK
DFT-s-

a1 30 30 502200 2511 OFDM 1@1 22.74 22.79 0.1901
QPSK
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DFT-s-

41 30 30 502200 2511 OFDM 16 1@1 21.79 21.84 0.1528
QAM
DFT-s-

41 30 30 518598  2592.99  OFDM PI/2 1@1 22.68 22.73 0.1875
BPSK
DFT-s-

41 30 30 518598  2592.99 OFDM 1@1 22.76 22.81 0.1910
QPSK
DFT-s-

41 30 30 518598  2592.99  OFDM 16 1@1 21.76 21.81 0.1517
QAM
DFT-s-

41 30 30 534996  2674.98  OFDM PI/2 1@1 22.52 22.57 0.1807
BPSK
DFT-s-

41 30 30 534996  2674.98 OFDM 1@1 22.59 22.64 0.1837
QPSK
DFT-s-

a1 30 30 534996 267498  OFDM 16 1@1 21.61 21.66 0.1466
QAM
DFT-s-

a1 30 40 503202  2516.01 OFDM PI/2 1@1 22.74 22.79 0.1901
BPSK
DFT-s-

a1 30 40 503202  2516.01 OFDM 1@1 22.81 22.86 0.1932
QPSK
DFT-s-

a1 30 40 503202  2516.01  OFDM 16 1@1 21.91 21.96 0.1570
QAM
DFT-s-

a1 30 40 518598  2592.99  OFDM PI/2 1@1 22.8 22.85 0.1928
BPSK
DFT-s-

a1 30 40 518598  2592.99 OFDM 1@1 22.89 22.94 0.1968
QPSK
DFT-s-

a1 30 40 518598  2592.99  OFDM 16 1@1 21.94 21.99 0.1581
QAM
DFT-s-

a1 30 40 534000 2670 OFDM PI/2 1@1 22.6 22.65 0.1841
BPSK
DFT-s-

a1 30 40 534000 2670 OFDM 1@1 22.66 2271 0.1866
QPSK
DFT-s-

a1 30 40 534000 2670 OFDM 16 1@1 21.7 21.75 0.1496
QAM
DFT-s-

a1 30 50 504204  2521.02 OFDM PI/2 1@1 22.62 22.67 0.1849
BPSK
DFT-s-

a1 30 50 504204  2521.02 OFDM 1@1 22.71 22.76 0.1888
QPSK
DFT-s-

a1 30 50 504204  2521.02  OFDM 16 1@1 21.75 21.8 0.1514
QAM
DFT-s-

a1 30 50 518598  2592.99  OFDM PI/2 1@1 22.63 22.68 0.1854
BPSK
DFT-s-

a1 30 50 518598  2592.99 OFDM 1@1 22.61 22.66 0.1845
QPSK
DFT-s-

a1 30 50 518598  2592.99  OFDM 16 1@1 21.69 21.74 0.1493
QAM

Sporton International Inc. (Kunshan) Page Number 1 A5-4 of 42
TEL : +86-512-57900158
FCC ID : UZ7TEM45B2



samranis. FCC RF Test Report Report No. : FG460508H

DFT-s-
a1 30 50 532998  2664.99 OFDM PI/2 1@1 22.42 22.47 0.1766
BPSK
DFT-s-
a1 30 50 532998  2664.99 OFDM 1@1 22.49 22.54 0.1795
QPSK
DFT-s-
a1 30 50 532998  2664.99  OFDM 16 1@1 21.63 21.68 0.1472
QAM
DFT-s-
a1 30 60 505200 2526 OFDM PI/2 1@1 22.6 22.65 0.1841
BPSK
DFT-s-
a1 30 60 505200 2526 OFDM 1@1 22.7 22.75 0.1884
QPSK
DFT-s-
a1 30 60 505200 2526 OFDM 16 1@1 21.65 21.7 0.1479
QAM
DFT-s-
a1 30 60 518598  2592.99  OFDM PI/2 1@1 2253 22.58 0.1811
BPSK
DFT-s-

41 30 60 518598  2592.99 OFDM 1@1 22.6 22.65 0.1841
QPSK
DFT-s-
a1 30 60 518598  2592.99  OFDM 16 1@1 21.62 21.67 0.1469
QAM
DFT-s-
a1 30 60 531996  2659.98  OFDM PI/2 1@1 22.25 223 0.1698
BPSK
DFT-s-

41 30 60 531996  2659.98 OFDM 1@1 22.32 22.37 0.1726
QPSK
DFT-s-

41 30 60 531996  2659.98  OFDM 16 1@1 21.47 21.52 0.1419
QAM
DFT-s-
a1 30 70 505200  2531.01  OFDM PI/2 1@1 22.45 225 0.1778
BPSK

41 30 70 505200 2531.01 OFDM l@1 22.52 22.57 0.1807

41 30 70 505200 2531.01 OFDM 16 l@1 21.61 21.66 0.1466

DFT-s-
a1 30 70 518598  2592.99  OFDM PI/2 1@1 22.48 2253 0.1791
BPSK
DFT-s-
a1 30 70 518598  2592.99 OFDM 1@1 22.48 2253 0.1791
QPSK
DFT-s-
a1 30 70 518598  2592.99  OFDM 16 1@1 21.62 21.67 0.1469
QAM
DFT-s-
a1 30 70 531996 2655 OFDM PI/2 1@1 22.26 2231 0.1702
BPSK
DFT-s-
a1 30 70 531996 2655 OFDM 1@1 22.36 22.41 0.1742
QPSK
DFT-s-
a1 30 70 531996 2655 OFDM 16 1@1 21.46 2151 0.1416
QAM
DFT-s-
a1 30 80 507204  2536.02 OFDM PI/2 1@1 22.42 22.47 0.1766
BPSK
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DFT-s-
41 30 80 507204  2536.02 OFDM 1@1 22.46 2251 0.1782
QPSK
DFT-s-

41 30 80 507204  2536.02  OFDM 16 1@1 21.32 21.37 0.1371
QAM
DFT-s-

41 30 80 518598  2592.99  OFDM PI/2 1@1 22.42 22.47 0.1766
BPSK
DFT-s-

41 30 80 518598  2592.99 OFDM 1@1 22.47 22.52 0.1786
QPSK
DFT-s-

41 30 80 518598  2592.99  OFDM 16 1@1 21.66 21.71 0.1483
QAM
DFT-s-

41 30 80 529998  2649.99  OFDM PI/2 1@1 22.34 22.39 0.1734
BPSK
DFT-s-

41 30 80 529998  2649.99 OFDM 1@1 22.39 22.44 0.1754
QPSK
DFT-s-

41 30 80 529998  2649.99  OFDM 16 1@1 21.56 21.61 0.1449
QAM
DFT-s-

41 30 90 508200 2541 OFDM PI/2 1@1 22.44 22.49 0.1774
BPSK
DFT-s-

41 30 90 508200 2541 OFDM 1@1 22.5 22.55 0.1799
QPSK
DFT-s-

41 30 90 508200 2541 OFDM 16 1@1 21.61 21.66 0.1466
QAM
DFT-s-

41 30 90 518598  2592.99  OFDM PI/2 1@1 22.49 22.54 0.1795
BPSK
DFT-s-
a1 30 90 518598  2592.99 OFDM 1@1 22.48 2253 0.1791
QPSK
DFT-s-
a1 30 90 518598  2592.99  OFDM 16 1@1 21.61 21.66 0.1466
QAM
DFT-s-
a1 30 90 528996  2644.98  OFDM PI/2 1@1 22.21 22.26 0.1683
BPSK
DFT-s-
a1 30 90 528996  2644.98 OFDM 1@1 22.26 2231 0.1702
QPSK
DFT-s-
a1 30 90 528996  2644.98  OFDM 16 1@1 21.32 21.37 0.1371
QAM
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Frequency Stability

NR SCS Bandwidth Arfcn Freq Modulation RB Deviation  Verdict  Environment
Band (kHz) (MHz) (MHz) (ppm)

DFT-s-

41 30 20 518598 2592.99 OFDM 50@0 -0.0031 PASS NV
QPSK
DFT-s-

41 30 20 518598 2592.99 OFDM 50@0 -0.0034 PASS Lv
QPSK
DFT-s-

41 30 20 518598 2592.99 OFDM 50@0 0.0029 PASS HV
QPSK
DFT-s-

41 30 20 518598 2592.99 OFDM 50@0 0.0036 PASS -30C
QPSK
DFT-s-

41 30 20 518598 2592.99 OFDM 50@0 -0.0034 PASS -20C
QPSK
DFT-s-

41 30 20 518598 2592.99 OFDM 50@0 0.0012 PASS -10C
QPSK
DFT-s-

41 30 20 518598 2592.99 OFDM 50@0 0.0008 PASS 0cC
QPSK
DFT-s-

41 30 20 518598 2592.99 OFDM 50@0 -0.0016 PASS 10C
QPSK
DFT-s-

41 30 20 518598 2592.99 OFDM 50@0 -0.0024 PASS 20C
QPSK
DFT-s-

41 30 20 518598 2592.99 OFDM 50@0 -0.0027 PASS 30C
QPSK
DFT-s-

41 30 20 518598 2592.99 OFDM 50@0 -0.0034 PASS 40°C
QPSK
DFT-s-

41 30 20 518598 2592.99 OFDM 50@0 0.0031 PASS 50C
QPSK
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Peak to Average Ratio

NR SCS Bandwidth Arfcn Freq Modulation RB Result Limit Verdict
Band (kHz) (MHz) (MHz) (dB) (dB)

DFT-s-

41 30 20 518598 2592.99 OFDM PI/2 50@0 3.97 13 PASS
BPSK
DFT-s-

41 30 20 518598 2592.99 OFDM PI/2 1@0 4.04 13 PASS
BPSK
DFT-s-

41 30 20 518598 2592.99 OFDM 50@0 5.3 13 PASS
QPSK
DFT-s-

41 30 20 518598 2592.99 OFDM 1@0 5.54 13 PASS
QPSK
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N41(20M)_DFT-s-OFDM_PI_2- N41(20M)_DFT-s-OFDM_PI_2-
BPSK_Outer_Full_Mid_CH BPSK _Edge 1RB_Left Mid CH
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Occupied Bandwidth

NR SCS Bandwidth Arfen Freq Modulation RB OBW 26dB BW
Band (kHz) (MHz) (MHz) (MHz) (MHz)
41 30 20 518508  2502.99 CF(’?‘S;?M 51@0 18.204 19.17
41 30 20 518508  2502.99 Cfé%';?ﬂ“" 51@0 18.204 19.15
41 30 20 518598 2592.99 C&%’Z?WM 51@0 18.178 19.35
41 30 20 518508  2502.99 2‘;’%05/3&" 51@0 18.182 19.22
41 30 30 518508  2502.99 CF(’?'S;?M 78@0 27.839 28.96
41 30 30 518508  2502.99 Cfé%';?ﬂ"" 78@0 27.869 28.92
41 30 30 518598  2502.99 C&%’ZRAM 78@0 27.776 28.88
a1 30 30 518508  2502.99 %Eéogm" 78@0 27.799 28.95
41 30 40 518508  2592.99 CF(’?'S;?M 106@0 37.961 39.21
41 30 40 518508  2592.99 Cfé%';?ﬂ"" 106@0 37.87 39.17
41 30 40 518598  2502.99 C&%’ZRAM 106@0 37.772 39.27
a1 30 40 518508  2502.99 %Eéogfl\“ﬂ" 106@0 37.676 39.24
41 30 50 518598 2592.99 CF(’?'SEEM 133@0 47.505 49.03
41 30 50 518508  2592.99 Cfé%i?ﬂ“" 133@0 47.449 49.24
41 30 50 518598  2502.99 C&%’m"' 133@0 47.539 49.11
a1 30 50 518508  2502.99 %Eéogfl\“ﬂ" 133@0 47.618 48.97
41 30 60 518598 2592.99 CF(’?'SEEM 162@0 57.665 50.78
41 30 60 518508  2592.99 Cfé%i?ﬂ“" 162@0 57.731 50.8
41 30 60 518508  2502.99 C&%’Z’fﬂ“" 162@0 57.736 59.60
41 30 60 518508  2502.99 %Eéogfl\“ﬂ" 162@0 57.878 50.78
41 30 70 518508  2592.99 CF(’?'SEEM 189@0 67.301 69.78
41 30 70 518508  2592.99 CE%Z?AM 189@0 67.417 69.91
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41 30 70 518508  2502.99 C&%’Z?AM 189@0 67.632 69.8
41 30 70 518598 2592.99 %géogml" 189@0 67.399 69.7
41 30 80 518508  2502.99 C%‘ggEM 217@0 77.3 79.9
41 30 80 518508  2502.99 Cfé%';?ﬂ“" 217@0 77.348 79.85
41 30 80 518508  2502.99 C&%’Z?AM 217@0 77.385 80.14
41 30 80 518598 2592.99 %géogml" 217@0 77.429 79.88
41 30 90 518508  2502.99 CF(’?‘SQ?M 245@0 87.474 90.25
41 30 90 518508  2592.99 Cfé%';?ﬂ'\" 245@0 87.194 90.14
41 30 90 518508  2502.99 C&%’;?AM 245@0 87.499 90.14
41 30 90 518598  2502.99 g';éogm" 245@0 87.461 90.27
a1 30 100 518508  2502.99 CF(SSQ?M 273@0 97.365 100.4
41 30 100 518508  2592.99 Cfé%';?ﬂ'\" 273@0 97.519 1005
41 30 100 518508 259299 C&%’;?AM 273@0 97.568 100.6
41 30 100 518598  2502.99 g';éogfl\'h" 273@0 97.306 1005
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Conducted Spurious Emissions

NR
Band

SCS
(kHz)

Bandwidth
(MHz)

Arfcn

Freq
(MHz)

Modulation RB

Result

Verdict

41

30

20

501204

2506.02

DFT-s-
OFDM 1@0
BPSK

see graph

41

30

20

501204

2506.02

OFDM 1@0

see graph

PASS

41

30

20

501204

2506.02

OFDM 1@0

see graph

PASS

41

30

20
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2506.02

OFDM 1@0

see graph

41
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2506.02

OFDM 1@0

see graph
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41
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OFDM 1@0

see graph
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OFDM 1@0

see graph

41
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see graph
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2592.99

OFDM 1@0

see graph
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see graph
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2592.99

OFDM 1@0

see graph
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OFDM 1@0

see graph
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see graph
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see graph
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see graph
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see graph
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see graph
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see graph
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see graph
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N41(20M)_DFT-s- N41(20M)_DFT-s-
OFDM_BPSK_Edge_1RB_Left Low CH  OFDM_BPSK_Edge 1RB_Left_Low_CH
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N41(20M)_DFT-s- N41(20M)_DFT-s-
OFDM_BPSK_Edge 1RB_Left Mid_CH OFDM_BPSK_Edge 1RB_Left Mid_CH
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N41(20M)_DFT-s- N41(20M)_DFT-s-
OFDM_BPSK_Edge 1RB_Left High CH OFDM_BPSK_Edge 1RB_Left High CH
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N41(60M)_DFT-s- N41(60M)_DFT-s-
OFDM_BPSK_Edge_1RB_Left Low CH  OFDM_BPSK_Edge 1RB_Left_Low_CH
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N41(60M)_DFT-s-

OFDM_BPSK_Edge_1RB_Left_Mid_CH
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N41(60M)_DFT-s- N41(60M)_DFT-s-
OFDM_BPSK_Edge_1RB_Left High CH OFDM_BPSK_Edge 1RB_Left_High CH
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N41(100M)_DFT-s-

OFDM_BPSK_Edge_1RB_Left_Mid_CH

[spectrum Anayzer 1

[Swept sA

KEYSIGHT !"l"'"
up

#alten: 2068 Poner [RMS)

RT o © 0

start 30 MHz

N41(100M)_DFT-s-

OFDM_QPSK_Edge_1RB_Left_Mid_CH

[spectrum Anayzer 1

[Swept sA

KEYSIGHT Input o i
RT o ;,"!" A

Video BW 3.0 MHz"

Function Function Width
dBm
Gl

N41(100M)_DFT-s-

= Power (RMS)
100100
Rin

Scale/Div 10 dB

Video BW 3.0 MHZ'

Function Vaiue Mode Trace Scake Function
i m

N41(100M)_DFT-s-

Spectrum Anaiyzer 1

SweptSA

KEYSIGHT ot R = Power (WS
o -

Tg: Free Run
.

Video BW 3.0 MHZ'

Function Vaiue e Function
Em

Functian Width

OFDM_BPSK_Edge_1RB_Left_Mid_CH

$10p 26,900 GHz)
Sweep 123 ms (40001 pts)]

OFDM_QPSK_Edge_1RB_Left_Mid_CH

$10p 26,900 GHz)
Sweep 123 ms (40001 pts)]

Function Vaue

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : UZ7TEM45B2

Page Number

1 A5-31 of 42



samranis. FCC RF Test Report Report No. : FG460508H

N41(100M)_DFT-s- N41(100M)_DFT-s-
OFDM_BPSK_Edge_1RB_Left High CH OFDM_BPSK_Edge 1RB_Left_High CH

g Hokd 1001
Trg Free Run

g Type: Power (MSI
W

Video BW 3.0 MKz Video BW 3.0 MHZ' Stop 26.900 GHz
7 Sweep 13.3 ms (40001 ps)

Function Function Width Function Vaiue Function Functian Width Function Vaue
- 3 dEm

N41(100M)_DFT-s- N41(100M)_DFT-s-
OFDM_QPSK_Edge 1RB_Left High CH OFDM_QPSK_Edge 1RB_Left_High CH

Scale/Div 10 dB

Video BW 3.0 MKz 20,0 2000 Video BW 3.0 MHZ' Stop 26.900 GHz
0 WH: Sweep 13.3 ms (40001 ps)

Function Function Width Function Vaiue Mode Trace Scake Function Funclian Widh Function Vaue
T N1 f 3 dEm

Sporton International Inc. (Kunshan) Page Number 1 A5-32 of 42
TEL : +86-512-57900158
FCC ID : UZ7TEM45B2



samranis. FCC RF Test Report

Report No

.- FG460508H

Conducted Band Edge

NR
Band

SCS
(kHz)

Bandwidth
(MHz)

Arfcn

Freq
(MHz)

Modulation RB

Result

Verdict

41

30

20

501204

2506.02
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see graph
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see graph

PASS

41

30

20

501204

2506.02
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